
Membrane technology for municipal drinking water plants in
China: progress and prospect

Xiang Zhenga,c,1,*, Miao Yub, Heng Liangc, Lu Qic,*, Hong Zhengd, Harald Exlere,
Wernfried Schiere, Franz-Bernd Frechene

aSchool of Environment & Natural Resources, Renmin University of China, Beijing 100872, P.R. China
Tel. +86 10 6276 4261; Fax: +86 10 6284 3276; email: zhengxiang7825@ruc.edu.cn
bRenmin University of China Libraries, Beijing 100872, P.R. China
cState Key Laboratory of Urban Water Resource and Environment (SKLUWRE), Harbin Institute of Technology,
Harbin 150090, P.R. China
Email: qilu926@126.com
dSchool of Chemistry and Chemical Engineering, Shanghai Jiao Tong University, Shanghai 200240, P.R. China
[...]
contaminated by micropollutants such as pesticides or
surface water with a high organic load.

Many practices have proved that UF technology
had a good capability to reduce turbidity and remove a
wide range of micro-organisms, resulting in an effluent
free from pathogenic micro-organisms [6,11,12,43–46].
From Table 2, it is clear that after UF treatment, more
than 90% turbidity, NH3–N, and total coliforms were
removed and it is given in Table 2. The effluent
turbidity in most cases was less than 0.1 NTU (Nephe-
lometric turbidity unit), with a few exceptions of less
than 0.2 NTU. The NH3–N concentration and total coli-
forms in the effluent were lower than 0.11mg/L and
3CFU/L, respectively.

It is noteworthy that dissolvable pollutants like
NH3–N, dissolved organics, and ions cannot be
removed by UF directly. However, the combination
with conventional treatments (adsorption, coagulation,
and oxidation) can greatly broaden the scope of UF
applications and meet the quality criteria of produced

Fig. 6. Market repartition of membrane processes (>100m3/d) (a) distribution of numbers of plants and (b) distribution of
installed capacities.

286 X. Zheng et al. / Desalination and Water Treatment 49 (2012) 281–295



T
ab

le
2

P
er
fo
rm

an
ce
s
o
f
U
F
p
la
n
ts

fo
r
d
ri
n
k
in
g
w
at
er

in
C
h
in
a

P
la
n
ts

Ji
sh

an
v
il
la
g
e

w
at
er
w
o
rk
s
[4
3]

H
an

g
zh

o
u
B
ay

H
an

g
fe
n
g

w
at
er
w
o
rk
s
[1
2]

D
u
cu

n
w
at
er
w
o
rk
s
[6
]

N
ew

U
rb
an

w
at
er
w
o
rk
s
[5
2]

K
ao

ta
n

w
at
er
w
o
rk
s
[5
1]

Y
an

g
li
u
q
in
g

w
at
er
w
o
rk
s
[4
6,
53

]

L
o
ca
ti
o
n

H
u
zh

o
u
ci
ty
,

Z
h
ej
ia
n
g

p
ro
v
in
ce

C
ix
i
ci
ty
,
Z
h
ej
ia
n
g

p
ro
v
in
ce

S
u
zh

o
u
ci
ty
,

Ji
an

g
su

p
ro
v
in
ce

F
o
sh

an
ci
ty
,

G
u
an

g
d
o
n
g

p
ro
v
in
ce

K
ao

h
si
u
n
g
ci
ty
,

T
ai
w
an

p
ro
v
in
ce

T
ia
n
ji
n
ci
ty

S
o
u
rc
e
w
at
er

R
iv
er

w
at
er

R
es
er
v
o
ir

w
at
er

T
ai
h
u
ri
v
er

T
ap

w
at
er

R
iv
er

w
at
er

R
iv
er

w
at
er

In
fl
u
en

t
E
ffl
u
en

t
In
fl
u
en

t
E
ffl
u
en

t
In
fl
u
en

t
E
ffl
u
en

t
In
fl
u
en

t
E
ffl
u
en

t
In
fl
u
en

t
E
ffl
u
en

t
In
fl
u
en

t
E
ffl
u
en

t

T
u
rb
id
it
y
(N

T
U
)

83
.7

0.
2

15
<
0.
01

10
–1

50
<
0.
01

0.
32

6
0.
09

6
16

–2
30

<
0.
1

1.
08

–2
1.
70

<
0.
1

C
O
D

M
n
(m

g
/
L
)

10
.0

4.
50

10
–2

0
1–

4
2–

8
<
3

1.
29

0.
71

2.
70

–4
.9
0

<
3

N
H

3
–H

(m
g
/
L
)

0.
60

0.
11

3
<
0.
01

<
0.
2

<
0.
1

0.
15

–0
.2

0.
02

–0
.2
5

<
0.
05

T
o
ta
l
b
ac
te
ri
a

(P
F
U
/
m
L
)

<
1

50
0

<
1

50
0–

2,
20

0
<
1

15
<
1

1,
00

0,
00

0
N
o
t
d
et
ec
te
d

<
1

T
o
ta
l
co
li
fo
rm

(P
F
U
/
L
)

>
16

,0
00

<
3

>
15

0
N
o
t
d
et
ec
te
d

10
0–

2,
10

0
–

0
0

1,
00

0,
00

0/
L

N
o
t
d
et
ec
te
d

<
3

F
e
(m

g
/
L
)

2.
75

<
0.
20

0.
3

0.
3–

2.
7

<
0.
04

<
0.
04

0.
1–

1.
96

0.
05

M
n
(m

g
/
L
)

1.
27

<
0.
10

0.
01

0.
01

0.
03

–0
.1
9

0.
1

F
(m

g
/
L
)

1.
22

0.
62

0.
22

0.
22

N
o
te
:
–
re
p
re
se
n
ts

n
o
b
ac
te
ri
a
d
et
ec
te
d
.

X. Zheng et al. / Desalination and Water Treatment 49 (2012) 281–295 287



water. Moreover, comparing with that of conventional
process, effluent water quality of UF is superior in
safety against biological risk with little by-products
from disinfection and coagulation. One way to fight
against these biological risks is to apply UF to insure
the turbidity is below 0.2 or even 0.1NTU. It has been
found that turbidity is more than a sensory index:
virus and bacteria always adheres to particulates in
the water, so as long as the turbidity is low, the bio-
logical risks are minimal [47].

5.1. PAC adsorption combined with UF

For removing trace organic compounds, the pro-
cess of powdered activated carbon (PAC)-UF combi-
nation is a viable alternative to more conventional
methods like PAC and ozonation [48–50]. The mem-
brane provides a physical barrier preventing the pas-
sage of the PAC, and therefore retaining the organic
compounds adsorbed on the PAC, which otherwise
would not be trapped by the membrane [45]. These
compounds include organic matter, pesticides, com-
pounds responsible for taste and odor, precursors of
DBPs, etc. The process combines the advantages of UF
and of PAC adsorption. The UF recirculation loop
here serves as a reactor for mixing water and PAC.

The process has been in operation at full-scale
plants, with various types of source water and in
treatment systems of varying complexity. Several
large-scale plants now demonstrate the success of this
process for large drinking water production plants:
Shanghai Tongsheng Drinking Water Plant
(20,000m3/d), Dongying Nanjiao Drinking Water
Plant (100,000m3/d) and Foshan New Urban Water-
works (5,000m3/d).

5.1.1. Case 1: Nanjiao drinking water plant
(100,000m3/d), Shangdong

Application of UF as the key technology of water
quality improving project in Nanjiao Waterworks
with a water supply capacity of 10� 104m3/d has
been run for 1 year. The practical operation indi-
cated that the effluent water quality was largely
improved by UF combination process and the efflu-
ent turbidity of UF was kept below 0.02NTU. The
average removal rates of CODMn, UV254, and TOC
by UF combination process were 44.96, 43.22, and
20.10%, respectively, which were improved 8.99,
10.23, and 7.81% comparing with sand filtration pro-
cess. Meanwhile, the removal efficiencies of algae
and pathogenic micro-organism were prominent. It
could effectively ensure the stability of UF mem-

brane operation in a sustainable flux. The domestic
UF membrane had satisfied water production effi-
ciency and anticontamination ability. The water
cleaning could control the increase of transmem-
brane pressure (TMP) effectively, and extend the
recoverable chemical cleaning period. The actual
investment and operational cost of the UF combina-
tion process were lower than the estimated value.

5.1.2. Case 2: Zhongqiao drinking water plant
(150,000m3/d), Jiangsu

In Zhongqiao Drinking Water Plant (150,000m3/d),
Taihu River water was treated by UF with ozone pre-
treatment. The following treatment process illustrated
in Fig. 7 was chosen to produce drinking water, which
consists of sand filters into PAC filters preceded by oxi-
dation. Oxidation can effectively reduce taste and
odors, improve disinfection, reduce trace organic con-
taminants, and increase dissolved organic carbon
(DOC) biodegradability. The biological PAC filters can
effectively remove some algae toxins, ammonia, biode-
gradable organic carbon, and many trace organic con-
taminants.

Each module contains 38m2 of Memcor L20V HF
membrane operating in dead end mode with the flow
from outside to inside. The membrane material is
related with a nominal pore size of 0.04lm and fabri-
cated into individual membrane units with a height of
1,800mm and an outside diameter of 119mm. The
membranes are operated at an average flux of 86 L/
m2h (LMH) and a maximal TMP of 0.08MPa. Mem-
brane fouling is controlled through air backwash.
Automatic air backwash is conducted every 45min. In
addition, each stream is chemically cleaned with HCl
and NaClO every three months.

5.2. Coagulation/sedimentation step prior to the UF process

This treatment combination can be considered for
surface waters containing fairly high levels of organic
matter, especially since UF membranes cannot effi-
ciently remove dissolved organics. This combination
should also be considered when upgrading conven-
tional treatment plants in order to meet regulations on
turbidity, Cryptosporidium removal, and DBPs forma-

Sediment
ation tank

Sand
filter

UF
system

Clean
water tank 

Cl2Coagulant

Ozone-biological
activated carbon 

Raw water

Fig. 7. Flow diagram of Zhongqiao drinking water plant
(150,000m3/d).

288 X. Zheng et al. / Desalination and Water Treatment 49 (2012) 281–295



tion control. This process combination has been cho-
sen for a project in Ducun drinking water plant. The
facility has a 10,000m3/d production capacity and has
been in operation since 2005. Phase 2 of the facility
that will lead to double its capacity is under consider-
ation. The process includes pretreatment with a
Superpulsator using coagulation (ferric sulfate) prior
to the UF membrane. Several large-scale plants dem-
onstrate the success of this process for large drinking
water production plants: Yangliuqing Drinking Water
Plant (5,000m3/d), Jiangxinzhou Waterworks in
Anhui Province (5,000m3/d), Nantong Ruting drink-
ing water plant (25,000m3/d) and Zhongqiao Drink-
ing Water Plant (150,000m3/d).

5.2.1. Case 3: Ducun drinking water plant (10,000m3/
d), Jiangsu

The raw water of Ducun Drinking Water Plant
was taken from Taihu River, which varies significantly
in turbidity, DOC, bacteria levels, among other param-
eters. The raw water quality is presented in Table 2.
The system integrated with coagulation (FeCl3) was
applied to produce drinking water from the highly
turbid Taihu River [6]. This UF installation could pro-
duce 10,000m3 drinking water per day. The treatment
process was as shown in Fig. 8.

Fig. 8 shows a process flow diagram of the system
which consisted of a HF membrane module and a
prefilter (the prefilter was 150 lm filter screen and
was used to remove suspensions and large-size parti-
cles to protect the UF). Filtration was performed in a
dead-end mode. The water flux was fixed at 100 LMH
(25˚C). The UF operation cycle was set at 25min and
membrane cleaning was periodically performed under
automatic control. Physical cleaning included flushing
with raw water for 10 s and backwashing with filtrate
(flux, 250–320 LMH) for 20 s; chemical cleaning com-
prised immersing the UF membrane in citric acid for
2 h and then washing with 0.2% alkaline (mixture of
sodium hydroxide (80%) and sodium hypochlorite
(20%)) for 20min at ambient temperature.

The practical operation shown that UF system
combined with coagulation removes 26–50% CODMn,
and for the permeate quality, the concentration of

CODMn is less than 3mg/L. There was a high, stable
turbidity removal in the operation period and its
value was not affected by changes of operation
parameters, such as raw water fluctuation, operation
cycle, and chemical cleaning, and remained below
0.01NTU. The NHþ

4 –N concentration in the raw water
exhibited sharp variation with season in the range of
0.2–0.02mg/L. By the treatment of the coagulation/

UF process, most of NHþ
4 –N in the raw water could

be removed, and its level was always maintained
below 0.1mg/L, and most of time being 0.01mg/L.
This coagulation/UF system also removed most of the
coliform bacteria and total bacteria from the raw
water, but the removal was not affected by the opera-
tional parameter. Total bacteria are less than 1 count/
mL. With the pretreatment of FeCl3 at 6mg/L, this
UF installation operated steadily for six months by
retaining high specific flux, 180L/m2h·bar.

5.2.2. Case 4: Nantong Ruting drinking water plant
(25,000m3/d), Jiangsu

Ruting drinking water plant in Nantong City was
applied with the traditional treatment process before
2010 [18,19]. The source water was from Yangtze
River. In order to meet the latest Standards for drink-
ing water quality (GB 5749-2006), a shortened process
integrated inline coagulation with UF membrane fil-
tration after the upgrading reconstruction in 2010. In
this process, a new route to combine the coagulation,
settling, UF, concentrated water reclaiming, sludge
thickening, and sludge drainage into a structure was
found. After coagulation with a dosage of 10–15mg/L
of polymeric ferric sulfate, the water was treated with
the UF membrane modules without sedimentation.
The plant was equipped with the hollow-fiber UF
membrane modules made of PVC, which had a filtra-
tion area of 36,400m2 with a nominal pore size of
0.01lm. Filtration was carried out in a dead-end
mode with outside-in flow pattern. The designed flux
was more than 30L/m2h (LMH) under around 4m
hydraulic pressure. The running cycle was 23 h filtra-
tion. The running cycle was 23h filtration. Hydraulic
backwash was performed 30 s/h with a flux of
60 LMH (inside-out) and air bubble intensity of

Raw water UF membrane 
Permeate
water tank

Liquid chloride Coagulant

Raw water
pump  

Pre-filter 

Backwashing
water tank

Backwashing
water pump

Fig. 8. Flow diagram of Ducun drinking water plant
(10,000m3/d).

UF system Clean water tank 

Raw water Coagulation Sedimentation tank Fast filter 

Coagulant

Cl2 

RO 

Mix

Fig. 9. Flow diagram of Kaotan Waterworks (300,000m3/d).

X. Zheng et al. / Desalination and Water Treatment 49 (2012) 281–295 289



T
ab

le
3

A
p
p
li
ca
ti
o
n
s
o
f
U
F
p
la
n
ts

fo
r
d
ri
n
k
in
g
w
at
er

in
C
h
in
a

P
la
n
ts

Ji
sh

an
v
il
la
g
e

w
at
er
w
o
rk
s
[4
3]

H
an

g
zh

o
u
B
ay

H
an

g
fe
n
g
w
at
er
w
o
rk
s

[1
2]

D
u
cu

n
w
at
er
w
o
rk
s
[6
]

N
ew

U
rb
an

w
at
er
w
o
rk
s
[5
2]

K
ao

ta
n

w
at
er
w
o
rk
s
[5
1]

Y
an

g
li
u
q
in
g

w
at
er
w
o
rk
s

[4
6,
53

]

Z
h
o
n
g
q
ia
o

w
at
er
w
o
rk
s

[1
4]

L
o
ca
ti
o
n

H
u
zh

o
u
ci
ty
,

Z
h
ej
ia
n
g

p
ro
v
in
ce

C
ix
i
ci
ty
,
Z
h
ej
ia
n
g

p
ro
v
in
ce

S
u
zh

o
u
ci
ty
,

Ji
an

g
su

p
ro
v
in
ce

F
o
sh

an
ci
ty
,

G
u
an

g
d
o
n
g

p
ro
v
in
ce

K
ao

h
si
u
n
g
ci
ty
,

T
ai
w
an

p
ro
v
in
ce

T
ia
n
ji
n
ci
ty

W
u
x
i
ci
ty
,

Ji
an

g
su

S
o
u
rc
e
w
at
er

R
iv
er

w
at
er

R
es
er
v
o
ir

w
at
er

T
ai
h
u
ri
v
er

T
ap

w
at
er

R
iv
er

w
at
er

R
iv
er

w
at
er

T
ai
h
u
ri
v
er

C
o
m
m
is
si
o
n
ed

20
04

–2
01

2
20

05
–2

00
2

20
05

–2
00

5
20

06
–2

00
2

20
07

–2
00

3
20

08
–2

00
5

20
09

–2
01

2

C
ap

ac
it
y

(m
3
/
d
)

15
0

50
,0
00

10
,0
00

5,
00

0
30

0,
00

0
5,
00

0
15

0,
00

0

S
o
u
rc
e
w
at
er

R
iv
er

w
at
er

R
es
er
v
o
ir

w
at
er

R
iv
er

w
at
er

T
ap

w
at
er

R
iv
er

w
at
er

R
iv
er

w
at
er

R
iv
er

w
at
er

M
em

b
ra
n
e

fl
u
x

(L
/
m

2
h
)

92
.7

10
0

57
.5

11
5

37
.5

86

S
u
p
p
li
er

D
o
w

(O
m
ex
el
l)

K
o
ch

L
it
re
e

G
E

L
it
re
e

L
it
re
e

S
ie
m
en

s

M
em

b
ra
n
e

ty
p
e

O
M
E
X
E
L
L

S
F
D
—
26

V
10

72
-3
5-
P
M
C

L
H
3
10

60
V

Z
ee
W

ee
d
10

00
L
H
3
10

60
V

M
em

co
r
L
20

V

M
em

b
ra
n
e

m
at
er
ia
l

P
V
D
F

P
S

P
V
C

P
V
D
F

P
V
C

P
V
C

P
V
D
F

M
em

b
ra
n
e

p
o
re

(l
m
)

0.
03

10
0,
00

0⁄
0.
00

5–
0.
00

7
0.
02

0.
01

0.
04

O
p
er
at
io
n

p
re
ss
u
re

(M
P
a)

0.
25

0.
02

–0
.0
6

0.
05

–0
.0
8

<
0.
15

0.
05

–0
.0
8

B
ac
k
w
as
h

p
er
io
d

(m
in
)

45
30

25
40

–5
0

45
20

–3
0

45

B
ac
k
w
as
h

ti
m
e

(s
ec
o
n
d
)

60
20

24
0

40
60

–9
0

R
ec
o
v
er
y
(%

)
>
90

90
92

–9
5

95
98

98

⁄ M
o
le
cu

la
r
w
ei
g
h
t
cu

t-
o
ff
.

N
o
te
:
P
V
D
F
:
p
o
ly

v
in
y
ld
en

e
fl
u
o
ri
d
e;

P
S
:
P
o
ly
su

lf
o
n
e;

an
d
P
V
C
:
p
o
ly
v
in
y
lc
h
lo
ri
d
e.

290 X. Zheng et al. / Desalination and Water Treatment 49 (2012) 281–295



90m3/m2/h. The hydraulic retention time and sludge
retention time were about 0.768 and 3h, respectively.
An additional maintenance cleaning with sodium
hypochlorite (NaClO, 200 ppm) was carried out every
two weeks in order to keep a continuous operation.

The facility was operated very stably in terms of
water quality. The coliform bacteria did not exist in
the filtration permeate and the turbidity removal
efficiency was more than 99%. In general, the low-
pressure PVC UF membrane performed successfully
in a long-term operation. Coagulation could remove a
large part of particles and had a limited effect on
eliminating organic foulants.

During the whole filtration process in 2010, the
temperature of source water variated largely from 3 to
31.5˚C. It was found that total resistance (Rt) substan-
tially increased from 2.11� 1012 to 3.26� 1012m�1. The
changes could be divided into three stages according
to the variation of permeate flux. From January to
April, flux was around 31LMH, indicating a good
start-up of the facility. After April, the flux dropped
marginally. The flux was increased and reached the